
8

A

B

C

1

MAIN BODY

2

3

4
5

6
7

8 9

1011

12

13

24

25

26

27

28

29

30

31

31

17

16

32

33

34

21

21

31

19 12

14

15 16

17

18

19

20

21

22 23

Models After 10/2018

55



9

SK2930,  

HANDLE/ARMS  
and CONTROLLER

35

35

36

3738

39

39

49A

49B

49C

49D
49E 49F

19

49G

49H

49I

40 41
42

42

46

47
48

43
4544

49J

49K

49L

2M
-W

21
21

 R
ev

. Q
 O

w
ne

r's
 M

an
ua

l f
or

 C
C

SE
12

 C
on

ta
ct

 C
la

m
sh

el
l



REF NO PART NUMBER DESCRIPTION QTY PAGE NO

35 2C-20106-14 shoulder screw 2 9

36 2A-XLH-854 handle 1 9

37 2C-20105-22 3/8-16 x 3-inch set screw 4 9

38 2A-5401 0.09735-inch x 0.75-inch cotter pin 2 9

39 2V-XLH-893 spring shaft key 2 9

40 K9-XLH-875 right outside pivot bracket 1 9

41 K9-XLH-853 right arm 1 9

42 2K-XLH-915 aluminum bushing 2 9

43 2P-51001-42 spring, right 1 9

44 2A-XLH-876 shaft collar 1 9

45 2P-51001-43 spring, left 1 9

46 2V-XLH-888 spring shaft 1 9

47 K9-XLH-852 left arm 1 9

48 K9-XLH-874 left outside pivot bracket 1 9

49 K9-XLH-959 control box 1 9

THE BELOW PARTS [49A–49L] ARE PART OF THIS ASSEMBLY [49]

49A K9-XLH-962 control box front 1 9

49B 2E-Z12020 toggle switch 1 9

49C 2M-60301-187 control box overlay 1 9

49D 2A-20504-12 nylon spacer 4 9

2J-Z17605 control board 1 9
49E

control board 1 9

49F 2C-20301-11 #8-32 nut 4 9

49G K9-XLH-964 control box rear 1 9

49H K9-XLH-961 control box top 1 9

49I K9-XLH-960 control box bottom 1 9

1 NP

1 NP

1 NP

50 2E-30900-30 60 amp fuse 2 NP

51 2E-30901-15 fuse block 1 NP

2E-30600-15 208 V/240 V relay
52 1 NP

2E-30600-16 480 V relay

53 2E-31200-02 lug ground 1 NP

54 2E-Z15018 transformer 1 NP

54 K9-XLH-734 conduit assembly 1 NP

55 K9-XLH-1132 bracket, high limit mount 1 8

REF NO PART NUMBER DESCRIPTION QTY PAGE NO

1 2V-XLH-901 counterweight 1 8

2 2V-XLH-890 rear leveling link bracket 1 8

3 2A-XLH-889 rear leveling link pivot shaft 1 8

4 2V-XLH-1010 rear section, leveling link 1 8

5 2F-XLH-1011 center section, leveling link 1 8

6 2V-XLH-1009 front section, leveling link 1 8

7 2V-XLH-917 upper leveling block base 2 8

8 2V-XLH-916 lower leveling block base 2 8

9 K9-XLH-1025 non-stick sheet clip 5 8

10 2V-XLH-866 leveling hinge block 2 8

11 2M-60301-W2 clamshell logo 1 8

12 2C-20111-09 #10-32 x 0.5-inch screw 8 8

13 2C-20602-04 tinnerman nut 2 8

14 K9-XLH-1023 conduit mounting bracket 1 8

15 K9-XLH-1022 conduit end seat 1 8

16 2C-20201-07 0.25-inch ID flat washer 14 8

17 2C-20202-05 0.25-inch ID split lock washer 10 8

18 2C-20111-03 1/4-20 x 0.625-inch screw 8 8

19 2C-20102-12 #10-32 x 0.375-inch screw 24 8, 9

20 2C-302520 5/16-18 acorn nut 6 8

21 2C-20201-06 5/16 ID flat washer 18 8

22 2T-30401-35 fixed thermostat 1 8

23 2C-20102-08 8-32 x 0.375-inch screw 4 8

24 K9-XLH-929 bracket 8

25 K9-XLH-928 element hold-down bracket 1 8

26 K9-XLH-1035 element pan cover 1 8

27 K9-XLH-1037 element plate 1 8

28 K9-XLH-826 insulation 1 8

2N-11060-35 208 V inner element

29 2N-11060-39 240 V inner element 1 8

2N-11060-41 480 V inner element

2N-11060-34 208 V outer element

30 2N-11060-38 240 V outer element 1 8

2N-11060-40 480 V outer element

31 2C-20301-13 1/4-20 nut 14 8

32 2V-XLH-866 hinge block 1 8

33 2E-Z20781 RTD probe 1 8

34 K9-XLH-920 weld plate 1 8

7

Side references are from the operator's point-of-view—from the front of the unit. Items labeled “NS”  
are non-serviceable. Items labeled “NP” are not pictured.  All quantities are per single clamshell hood  
or per electrical connection in the case of parts 50, 51, 53, and 54. Other parts, such as a mounting frame, 
will need to be purchased with the griddle and clamshell also.

PARTS LIST

2M
-W

21
21

 R
ev

. Q
 O

w
ne

r's
 M

an
ua

l f
or

 C
C

SE
12

 C
on

ta
ct

 C
la

m
sh

el
l

http://www.partstown.com/lang/lg2m-60301-187?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/star/sta2c-20106-14?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2p-51001-42?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2p-51001-43?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2a-20504-12?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2c-20301-11?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2e-30900-30?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2e-30901-15?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2e-30600-15?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/star/sta2e-30600-16?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2e-31200-02?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lgk9-xlh-1132?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lgk9-xlh-1025?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2m-60301-w2?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2c-20111-09?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2c-20602-04?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lgk9-xlh-1023?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lgk9-xlh-1022?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2c-20201-07?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2c-20202-05?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2c-20111-03?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2c-20102-12?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2c-20201-06?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2t-30401-35?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2c-20102-08?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lgk9-xlh-1035?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lgk9-xlh-1037?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2n-11060-35?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2n-11060-39?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2n-11060-41?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2n-11060-34?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2n-11060-38?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2n-11060-40?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2c-20301-13?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lgk9-xlh-959?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lgk9-xlh-962?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lgk9-xlh-734?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/star/sta2v-xlh-866?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lgk9-xlh-826?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/star/sta2v-xlh-866?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lgk9-xlh-920?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/star/sta2e-z12020?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2j-z17605?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/star/sta2e-z15018?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lg2e-z20781?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/star/sta2a-5401?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lgk9-xlh?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lgk9-xlh?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lgk9-xlh?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lgk9-xlh?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lgk9-xlh?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lgk9-xlh?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lgk9-xlh?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lgk9-xlh?pt-manual=LG-CCSE12_pm.pdf
http://www.partstown.com/lang/lgk9-xlh?pt-manual=LG-CCSE12_pm.pdf



